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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & Part24.232
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HUAWEI

FCC Test Report of E3251s-6
FCC ID: QISE3251S-6

Conducted Power of Transmitter

Table 1 Measurement Results

RF Output Power (Conducted)

TEST CONDITIONS Channel512(B) Channel661(M) Channel810(T)
1850.2MHz 1880.0MHz 1909.8MHz
dBm dBm dBm
Thom / Viom Measured Limit Measured Limit Measured Limit
™1 29.3 33 29.21 33 29.16 33
T™M2 25.23 33 24.93 33 24.98 33
TEST CONDITIONS Channel9262(B) Channel9400(M) Channel9538(T)
1852.4MHz 1880.0MHz 1907.6MHz
dBm dBm dBm
Trom / Vinom Measured Limit Measured Limit Measured | Limit
TM3 21.89 33 21.87 33 21.48 33
Casel 22.12 33 22.15 33 22.31 33
Case2 22.13 33 22.13 33 21.95 33
T™M4
Case3 21.64 33 21.47 33 21.38 33
Case4 21.27 33 21.54 33 21.46 33
Casel 21.12 33 21.14 33 20.97 33
Case2 20.11 33 20.23 33 19.79 33
TM5 Case3 20.1 33 20.11 33 19.73 33
Case4 19.93 33 19.97 33 19.61 33
Case5 21.14 33 21.25 33 20.84 33
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HuAwel FCC ID: QISE3251S-6 VAN NG
Peak-to-Average Ratio
Table 2 Measurement Results
TEST CONDITIONS Channel512(B) Channel661(M) Channel810(T)
1850.2MHz 1880.0MHz 1909.8MHz
dBm dBm dBm
Tnom / Viom Measured Limit Measured Limit Measured Limit
™1 9.78 13.0 9.87 13.0 9.64 13.0
™2 12.55 13.0 12.60 13.0 12.51 13.0
TEST CONDITIONS Channel9262(B) Channel9400(M) Channel9538(T)
1852.4MHz 1880.0MHz 1907.6MHz
dBm dBm dBm
Tnom / Viom Measured Limit Measured Limit Measured Limit
T™3 3.05 13.0 3.11 13.0 3.01 13.0
Casel 3.10 13.0 3.08 13.0 3.04 13.0
Case2 2.98 13.0 3.03 13.0 3.05 13.0
T™M4
Case3 3.01 13.0 3.00 13.0 3.05 13.0
Case4 3.06 13.0 3.07 13.0 2.99 13.0
Casel 2.95 13.0 2.94 13.0 291 13.0
Case2 2.89 13.0 2.92 13.0 2.93 13.0
TM5 Case3 2.99 13.0 2.96 13.0 2.92 13.0
Case4 2.88 13.0 2.89 13.0 291 13.0
Caseb 2.93 13.0 2.95 13.0 2.97 13.0
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HUAWEI FCC ID: QISE32513'6 :{'/'ﬁ«\?: TESTING

Test Plot of Peak-to-Average Ratio

Note: All relevant operation modes have been tested, and the worst case Plot is included in this
report.

® RBW 500 kHz
Ref 35 dBm Att 45 dB AQT 200 ms
Offset 16.4|dB
CLRWR| \
P LVL
=1E-4
F1E-5
3DB
Center 1.88 GHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 424kHz

Trace 1
Mean 19.37 dBm
Peak 29.30 dBm
Crest 9.93 dB

10 % 9.49 dB
1 5 9.81 dB
105 9.87 dB
.01 % 9.94 dB

Date: 14.JUN.2012 11:40:44
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Huawel FCC ID: QISE3251S-6 N reeniNG

@ RBW 500 kHz
Ref 35 dBn Att 45 dE AQT 200 ms
Offget 16.4 dr
— [ 2 |
1E-3 E BVL
-15-4 k
=1E-5
l 3pB
Center 1.88 GHz 2 ds/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 424kHz

Trace 1
Mean 15.15 dBm
Peak 27 .89 dBm
Crest 12.74 dB

10 % 2.60 dB
1 5 12.12 dB
.1 % 12.60 dB
.01 $ 12.69 dB

Date: 14.JUN.2012 11:44:11
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Huawel FCC ID: QISE3251S-6 IS renve

TM3/TM4/TM5
@ RBW 5 MHz
Ref 35 dBm Att 45 dB AQT 12.5 ms
\Offset 16.4|dB
TN [ » |
!IEH =o0.01 \\
\
P LVL
-1E-4 \\
18-5
3DB
Center 1.88 GHz 2 dB/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 7 .1MHz
Trace 1
Mean 21.69 dBm
Peak 25.70 dBm
Crest 4.01 dB
10 % 1.70 dB
1 % 2.60 dB
105 3.11 dB
.01 % 3.85 dB
Date: 14.JUN.2012 11:46:58
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HUAWEl FCC ID: QISE3251S-6

Effective Isotropic Radiated Power of Transmitter (EIRP)

Table 3 Substitution Results

- | Substitution

Test Freq. Meas. | Substitution | ggp Substitution Cable Level FCC
Mode | [MHZ] Level Antenna Gain [dBi] Loss (EIRP) limit | Result

[dBm] Type [dB] [dBm]

[dBm] [dBm]

TM1 | 1850.2 | 32.73 | Horn Ant. 29.16 4.5 1 32.66 33 Pass
TM1 | 1880.0 | 32.64 Horn Ant. 29.04 4.5 1 32.54 33 Pass
TM1 | 1909.8 | 32.59 [ Horn Ant. 28.66 4.8 1 32.46 33 Pass
TM2 | 1850.2 | 28.66 Horn Ant. 25.01 4.5 1 28.51 33 Pass
TM2 | 1880.0 | 28.36 [ Horn Ant. 24.66 4.5 1 28.16 33 Pass
TM2 | 1909.8 | 28.41 Horn Ant. 24.45 4.8 1 28.25 33 Pass
TM3 | 1852.4 | 25.32 [ Horn Ant. 21.72 4.5 1 25.22 33 Pass
TM3 | 1880.0 25.3 Horn Ant. 21.66 4.5 1 25.16 33 Pass
TM3 | 1907.6 | 24.91 [ Horn Ant. 21.07 4.8 1 24.87 33 Pass

Note: a, For getting the EIRP (Efficient Isotropic Radiated Power) in substitution method, the

following formula should take to calculate it,
EIRP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level
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HUAWE FCC ID: QISE3251S-6 ST om

Appendix B

Modulation Characteristics
According to FCC Part 2.1047 & Part24 Subpart E
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é‘@ FCC Test Report of E32515-6 S

HUAWEl FCC ID: QISE3251S-6 = e
TM1:GPRS/GSM
Channel 661
@ GSM1900 Modulation gonnect

@ Ma. Level:  Auto Low Rloize PCL: -—- Channel : 661 Meas Slot : 3
+20 - PooOff 1 F— I Off 2 Fpe— Off Ext.Phase
s |Current ErrGMSK
+10 Appli-
+5 cation
WWMW%WW Analyzer
m Level 1.,
-15
-20 Sy, M$ Signal
0 20 40 B0 &0 100 120 140
I SM 0 TSC (correlation ok I 0.00 sym. .
_ - BS Signal

Current Average fzee I hin Tirming Adwvance Errar

Fhase Errnr—[Peak 42 39° -64° 28.3 uBm
RS 13 ° 12 ° 16 °  Avg Burst Power (Cur) Network
Origin Offset -56.5 uB -537 uB -44.7 uB 100 Bursts
i) Irribalance -413e -419a8 -379uB Statistic Count Marker
Freguency Errar - Hz -3 Hz -23 Hz I 0.00 %
Bursts out of Tolerance
Menus

Slot
Cunfigj Channel

Confidential Information of Huawei.
No Distribution without Written Permission
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Huawel FCC ID: QISE3251S-6 s

TM2:EDGE

Channel 661
. PD. MCS 9 Connect
@ GSM1900 Modulation i ot
2 Phase
s I1Q Analyz.
| =0.13 Sym. 8PSK
Timing Advance Errar
+1.50 i
| 249 gem | APEE
£y, Burst Poweer {Cur.) el
+1.00
i Analyzer
00 - Level
+0.00 5 M3 Signal
-0.50 BS Signal
4% 28 %
-1.00 _ Etr. Wect. Magn, (RMS)
T Network
12 %
-1.50 tagn. Error (RWS)
- 22° | Display
2,00 = i | Phase Phaze Errar (RMS)
=200 -150 66“ |+IZI.5E| +100  +150 +200
=il CDﬂfig] Channel Menus
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HUAWE| FCC ID QlSE32513'6 /’{"ﬁ\{ TESTING

TM3: WCDMA
Channel 9400

Band . Connect
@ WCDMA FoD i Modulation Control

2 Fhase Measurement Length: 2560 Chip
s I1Q Analyz.
WCDMA

+1.50

Applic. 1

Applic. 2

+1.00 - - [ 25w | —
Err. Wect. Magn. (RMS) Trigger

050 I 14 % Ana, Lev.
Magn. Errar (RMS)

¥ ¥
+0.00 I 12°
Phase Error (RMS)
L ] I—
-0.50 0 HELPA,
Slat Murmber BS Sig. Lvl,
-1.00 - - I 2‘169 dBm Bs slgnal
IEF .
“WE | settings
e | -4535 | ——
3 ¥ Crigin Offset Display
B RF Channel | -47.49 uB
G400 P50 +000  +050  +100  +150 | Prass 171G Imbialance
RF RF | RF Release 5 Menus
Channel Fregquency| Freq.Offset Guard Per.
the end-------------=---mmemno
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Appendix C

Occupied Bandwidth
According to FCC Part 2.1049 & Part24 Subpart E
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S,
SN2,

S———""~
HUAWE FCC ID: QISE3251S-6 WS e
Result Table
Table 1 Measurement Results
Test Mode RF Channel Occupied Bandwidth [kHz] Verdict
512 250.0 Pass
TM1 661 250.0 Pass
810 246.8 Pass
512 253.2 Pass
TM2 661 254.8 Pass
810 250.0 Pass
Test Mode RF Channel Occupied Bandwidth [MHZ] Verdict
9262 4.151 Pass
TM3 9400 4.151 Pass
9538 4.167 Pass
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Huawel FCC ID: QISE3251S-6 N reeniNG

TM1:GPRS/GSM
Channel 512

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.14 dBm

Ref 35 dBm Att 25 dB SWT 115 ms 1.850216026 GHz
Offdet 1644 dB OBW2H0.00000Q000 kHz
[—30 Temp [L L[ TL Ofw]
{.20 asn|EN

1.850074000 GHz

B3N [20 Temp |2 [T1 OHW]
un x| 4.38 dBm
LVL
1.850324000 GHz

F-10

F-20

4 “

Center 1.8502 GHz 100 kHz/ Span 1 MHz

Date: 14.JUN.2012 10:37:13
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Huawel FCC ID: QISE3251S-6 LI NG
Channel 512
@ *RBW 3 kHz Marker 1 [Tl ]
*VBW 10 kHz 16.56 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 1.850164744 GHz
Offdet l16]4 dB OBW293.205124205 kHz
[—30 Temp [L L[ TL Ofw]
|.86 aBn|EM
1.850073795 GHz
ERy [ 20 = Temp |2 [T1 OFwW]
nx ~{.10 den
850329000 GHz e
L, c 1.85 0
i il \,i
--10 J{ \\
[--20 z \Ll 3DB
--30
L l
I %
[--60
Center 1.8502 GHz 100 kHz/ Span 1 MHz
Date: 14.JUN.2012 10:04:42
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Huawel FCC ID: QISE3251S-6 N reeniNG

TM3: WCDMA
Channel 9262

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 500 kHz 13.42 dBm

Ref 35 dBm Att 25 dB SWT 5 ms 1.851422436 GHz
Offget 16]4 dB OBW [4.15064]026 MHz
[—30 Temp [L (L1 OHw]
{.04 asn|EN
1.850334692 GHz
ERy [ 20 Temp |2 [T1 OFwW]
un x| : 4.34 dBm

4 LVL
e M"“‘"“B&&M&A 1.854481333 cHz
10 4
TFF Egj

; /
/ \
|
|

F-10

F-20

PN, o,

F-40

[-50

[F-60

Center 1.8524 GHz 1 MHz/ Span 10 MHz

Date: 14.JUN.2012 10:08:23
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HUAWEI FCC ID: QISE32513'6 ?’/@\\: TESTING

TM1:GPRS/GSM
Channel 661

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.63 dBm

Ref 35 dBm Att 25 dB SWT 115 ms 1.880014423 GHz
Offdet 1644 dB OBW2H40.000004000 kHz
30 Temp [L LTI Ofw]
.97 dBm “

1 1.879874397 GHz

| A 4
20 Temp [2 [T1 OHW]
MAXH 4.76 dBm
LVL
| 1.880124397 cHz

1frl i

-20 Tt

s

[~-40

[~-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 14.JUN.2012 10:37:27
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Huawel FCC ID: QISE3251S-6 LI NG
Channel 661
@ *RBW 3 kHz Marker 1 [T1
*VBW 10 kHz 14.73 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 1.880046474 GHz
Offdet 164 dB OBW2H44.807694308 kHz
30 Temp [L LTI Ofw]
-1.83 a=n| M
1.879873397 GHz
20 1 Temp |2 [T1 OHW]
MAXH - P
-1.2 dBm -
‘, J‘d{ " 1.880124205 GHz
[-10
U L
B HM{
0 q “
F-20 M \ 3DB
[~-40 I
-_5 L3
[~-60
Center 1.88 GHz 100 kHz/ Span 1 MHz
Date: 14.JUN.2012 10:04:56
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Huawel FCC ID: QISE3251S-6 LI NG
Channel 9400
@ *RBW 50 kHz Marker 1 [T1
*VBW 500 kHz 13.38 dBm
Ref 35 dBm Att 25 dB SWT 5 ms 1.880641026 GHz
Offdet 164 dB OBW 4.150641026 MHz
30 Temp [L LTI Ofw]
.24 aen |
1.877933692 GHz
20 Temp |2 [T1 OHW]
MAXH i E _L? dBm
oA A fO A o 1.882089333 aHz| "
[-10
I %
-0
. }II \\
20 I 3DB

=]

[-50

[~-60

Center 1.88 GHz

Date: 14.JUN.2012 10:08:37

1 MHz/

Span

10 MHz
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S,
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S——

HUAWE FCC ID: QISE3251S-6 WS e
TM1:GPRS/GSM
Channel 810
/ * RBW Hz Marker 1 T1 ]
@ * VBW iOkkHZ [ 20.25 dBm

Ref 35 dBm Att 25 dB SWT 115 ms .909767949 GHz
offfet 16J4 aB oBw246.794871795 kHz
30 Temp T Oofw!
.36 aen |
; .909674000 GHz
20 Temp TTLI OfwW]
MAXE 4.73 dBm
LVL
I .909921795 GHz
-10
T, T2
L F\
--10
| IJWE ir
20 FMI ‘Aﬁ 3DB
--30 ’F“ ‘Iu
F-40 %
WJN ““‘%
-0

Center 1.9098 GHz

Date: 14.JUN.2012 10:37:41

100 kHz/

Span 1 MHz
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HuAWEl FCC ID: QISE3251S-6 s e
Channel 810
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 16.28 dBm
Ref 35 dBm Att 25 dB SWT 115 ms 1.909759936 GHz
Offdet 164 dB OBW240.000004000 kHz
30 Temp [L LTI Ofw]
-q.35 a=n|M
1.909673397 GHz
20 ; Temp |2 [T1 OHW]
MAXE -4.67 dBm
LVL
1.909924397 GHz
[-10
L Iqi
L 50 }NfIL L T 3DB
[--30 fJJV:
h r
. ‘Lﬁ\‘ﬁ«h
[~-60
Center 1.9098 GHz 100 kHz/ Span 1 MHz
Date: 14.JUN.2012 10:05:09
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HuAWEl FCC ID: QISE3251S-6 Yy e
Channel 9538
@ *RBW 50 kHz Marker 1 [T1
* VBW 500 kHz 13.52 dBm
Ref 35 dBm Att 25 dB SWT 5 ms .908225000 GHz
Offdet 164 dB OBW .166664667 MHz
30 Temp T Oofw!
.11 aen M
.905514667 GHz
20 Temp TTLI OfwW]
Maxs i 1.00 dBm
¢ el o Mhﬁ.ﬂ LAk 909689333 GHz| "
[-10 € A T L3 '3
; )
-0
I {f} \\
20 / \ 3DB
il W
| el %8,
[--50
[~-60
Center 1.9076 GHz 1 MHz/ Span 10 MHz
Date: 14.JUN.2012 10:08:50
the end
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Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & Part24 Subpart E
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é‘@ FCC Test Report of E32515-6 \\\é:
HUAWE FCC ID: QISE3251S-6 L7
TM1:GPRS/GSM
Left Edge
Channel 512
/ * RBW kHz Marker 1 T1 ]
@ * VBW jo kHz [*'7.49 dBm

Ref 35 dBm Att 45 dB SWT 225 ms 1.849995000 GHz
Offget 16J4 dB
30
[ 2 |
BB - 20
o x|
LVL
10 H
I '{ \
--10
D1 -13 Bm i [ \>
20 3DB
-30 fﬁ %
- 40 T
-5 T *
[--60
Start 1.849 GHz 200 kHz/ Stop 1.851 GHz
Date: 14.JUN.2012 11:02:03
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Huawel FCC ID: QISE3251S-6 N reeniNG

Right Edge
Channel 810

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -16.28 dBm

Ref 35 dBm Att 45 dB SWT 225 ms 1.910020000 GHz
Offdet 1644 dB
30
LVL

10
o Ar
F-10

D1 -13 Bm
[--20
[--30
-40 f]
[--60
Start 1.909 GHz 200 kHz/ Stop 1.911 GHz

Date: 14.JUN.2012 11:02:17
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HUAWEl FCC ID: QISE3251S-6 W e
Left Edge
Channel 512
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -27.66 dBm

Ref 35 dBm

Att 45 dB SWT 225 ms

1.849975000 GHz

Offget 1644 dB

30

1 RME g Y

10

F-10

D1 -13 Bm

F-20

,r
4—t——_‘—q(‘—

[-30

F-40

~-50

il

-60

Start 1.849 GHz

Date: 14.JUN.2012 11:05:28

200 kHz/ Stop 1.851 GHz

LVL
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HuAWEl FCC ID: QISE3251S-6 Yy e
Right Edge
Channel 810
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -24.19 dBm

Ref 35 dBm

Att 45 dB SWT 225 ms 1

.910050000 GHz

Offget 16J4 dB

30

10

F-10

D1 -13 Bm

[-20

gl bt

[~-60

Start 1.909 GHz

Date: 14.JUN.2012

11:06:23

200 kHz/ Stop 1.911 GHz

LVL
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V% FcC Test Report of E32515-6 s
HUAWEl FCC ID: QISE3251S-6 W e
Left Edge
Channel 9262
@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -18.95 dBm

Ref 35 dBm Att 45 dB SWT 2.5 ms 1.850000000 GHz
Offget 16J4 dB
30
[ 2 |
1 RME g Y
MAXH
LVL

10 W LA LE K‘Lﬁnr‘v

_U & =

--10

D1 -13 Bm "'
I

20 / 3DB

R T T A e e R

[--40

[--50

[--60

Start 1.849 GHz 200 kHz/ Stop 1.851 GHz
Date: 14.JUN.2012 10:09:05
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Huawel FCC ID: QISE3251S-6 N reeniNG

Right Edge
Channel 9538

@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz - .47 dBm
0

7.4
Ref 35 dBm Att 45 dB SWT 2.5 ms 1.910000000 GHz

Offget 16J4 dB

[-30

1 RMEE p Y]

LVL

F-10 v*

D1 -13 Bm “ﬁ
[--20 3DB
- MWW

F-40

[-50

-60

Start 1.909 GHz 200 kHz/ Stop 1.911 GHz

Date: 14.JUN.2012 10:09:18

THE END
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HUAWE FCC ID: QISE3251S-6 L

Appendix E

Spurious Emission at Antenna

Terminal
According to FCC Part 2.1051 & Part24 Subpart E
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HuAawel FCC ID: QISE3251S-6

Bk TESTING

TM1:GPRS/GSM
Channel 512

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -38.87 dBm

Ref 35 dBm Att 45 dB SWT 145 ms 10.129807692 kHz
Offdet 1549 dB
30
20
MAXH
LVL
10
[~ 0
--10
D1 -13 Bm
~-20 3DB
[--30
1
A’t40 l
[--50
[--60
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.JUN.2012 10:37:56
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HuAawel FCC ID: QISE3251S-6

Bk TESTING

%

Ref 35 dBm

*RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -34.58 dBm
Att 45 dB SWT 300 ms 197.836538462 kHz

Offget 15

9

dB

[-30

10

-10

D1 -13

F-20

f—30

|

[--50

[--60

Start 150 kHz

2.985 MHz/ Stop 30 MHz

Date: 14.JUN.2012 10:38:39

LVL
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Appendix F

Radiated spurious emission
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Frequency Stability
According to FCC Part 2.1055& Part 24.235
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TESTING

Frequency Error vs. Temperature:

Test RF Volt. Temp. Freq. Error | Freq. vs. Freq. vs Limit Verdict
Mode Ch. [Hz] rated 20 °C [ppm]
[Ppm] [Ppm]
T™M1 M 100% -30 °C -15 -0.0080 -- 2.5 Pass
-20 °C 20 0.0106 2.5 Pass
-10 °C -11 -0.0059 2.5 Pass
0°C 13 0.0069 +2.5 Pass
10 °C 19 0.0101 +2.5 Pass
20 °C -10 -0.0053 +2.5 Pass
30 °C -12 -0.0064 +2.5 Pass
40 °C 16 0.0085 +2.5 Pass
50 °C -12 -0.0064 +2.5 Pass
™2 M 100% -30 °C 16 0.0085 +2.5 Pass
-20 °C -11 -0.0059 +2.5 Pass
-10 °C 16 0.0085 +2.5 Pass
0°C -12 -0.0064 +2.5 Pass
10 °C 16 0.0085 2.5 Pass
20 °C 17 0.0090 +2.5 Pass
30 °C -6 -0.0032 2.5 Pass
40 °C 15 0.0080 +2.5 Pass
50 °C 15 0.0080 2.5 Pass
T™M3 M 100% -30 °C 11 0.0059 +2.5 Pass
-20 °C 15 0.0080 2.5 Pass
-10 °C -9 -0.0048 +2.5 Pass
0°C 14 0.0074 2.5 Pass
10 °C -16 -0.0085 +2.5 Pass
20 °C -15 -0.0080 2.5 Pass
30 °C -8 -0.0043 2.5 Pass
40 °C 15 0.0080 +2.5 Pass
50 °C -12 -0.0064 +2.5 Pass
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TESTING

Frequency Error vs. Voltage:

Test RF Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict

Mode Ch. Error [Hz] | rated 20 °C [ppm]

[ppm] [ppm]
™ 1 M 20 °C 85 % -16 -0.0085 2.5 Pass
100 % 15 0.0080 2.5 Pass
115 % 10 0.0053 2.5 Pass
™ 2 M 20 °C 85 % -12 -0.0064 +2.5 Pass
100 % -16 -0.0085 +2.5 Pass
115 % 13 0.0069 --- 2.5 Pass
™ 3 M 20 °C 85 % -18 -0.0096 +2.5 Pass
100 % 15 0.0080 2.5 Pass
115 % -15 -0.0080 +2.5 Pass
------------ The END----------
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